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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0.00 dBm Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 523.65067 MHz -53.12 dém -26.12 d& 30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -53.12 dém -28.12 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -52.01 dBm -27.01 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.16107 GHz -53.48 dBm -28.48 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.13115 GHz -50.20 dam -25.90 de 2.580 GHz 5.000 GHz 1.000 MHz 4.40940 GHz -50.82 dém -25.92 de
5.000 GHz 10.000 GHz 1.000 MHz 6.95205 GHz -48.51 dBm -23.51 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87556 GHz -48.19 dBm -23.19 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.27136 GHz -47.73 dém -22.73 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.27036 GHz -47.68 dBm -22.68 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.45066 GHz -45.26 dam -20.26 d& 18.000 GHz 26.000 GHz 1.000 MHz 19.44266 GHz -44.96 dBm -19.96 dB
- v ~r T
L JL J L L J
Date: 15.AUG.2022 14:50:35 Date: 15.AUG.2022 14:49.08

Highest Channel / QPSK
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Ref Level 0.00 dém Offset 6.00 dB Mode Auto Sweep
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Spurious Emissions
Range Low \ Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -53.01 dBm -26.01 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.76238 GHz -53.82 dBm -28.82 dB
2.580 GHz 5.000 GHz 1.000 MHz 4,98960 GHz -51.01 dem -26.01 dB
5.000 GHz 10,000 GHz 1.000 MHz 65.98205 GHz -48.47 dBm -23.47 db
10.000 GHz 18,000 GHz 1.000 MHz 16,27536 GHz -47.83 dBm -22.83 db
18.000 GHz 26,000 GHz 1.000 MHz 19.43866 GHz -44.88 dBm -19.88 dB
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LTE Band 7 / 20MHz

Sy ) 2 |[ spectrum .
Ref Level 0.00 dBm Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Swesp
SGL Count 100,100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.82450 MHz -52.34 dém -27.34 d& 30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -53.07 dém -28.07 dB
1.000 GHz 2,450 GHz 1.000 MHz 1.70081 GHz -53.64 dBm -28.64 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.15213 GHz -53.66 dBm -28.66 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.36730 GHz -50.99 dam -25.9% de 2.580 GHz 5.000 GHz 1.000 MHz 4.99482 GHz -50.%4 dem -25.94 de
5.000 GHz 10.000 GHz 1.000 MHz 6.94256 GHz -48.41 dém -23.41 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88406 GHz -48.37 dBm -23.37 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.28836 GHz -47.82 dBm -22.82 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.27986 GHz -47.74 dBm -22.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.44416 GHz -44.57 dam -19.57 d& 18.000 GHz 26.000 GHz 1.000 MHz 19.43916 GHz -44.81 dBm -19.81 dB
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Range Low \ Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -53.01 dBm -26.01 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.12482 GHz -53.70 dBm -28.70 dB
2.580 GHz 5.000 GHz 1.000 MHz 4,99685 GHz -50.98 dBm -25.98 dB
5.000 GHz 10,000 GHz 1.000 MHz 6.81157 GHz -48.31 dBm -23.31.dB
10.000 GHz 18,000 GHz 1.000 MHz 16.27736 GHz -47.82 dBm -22.82 db
18.000 GHz 26,000 GHz 1.000 MHz 19.44766 GHz -44.,958 dBm -19.98 dB
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saronas. FCC RF Test Report

Report No. : FG271606C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0011
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7 (other PA)

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.87 5.91 6.43 PASS
Mode LTE Band 7 / 20MHz
Mod. 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 6.61 PASS
LTE Band 7 / 20MHz
Middle Channel / Full RB/ QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

Middle Channel / Full RB/ 16QAM
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s=amranas. FCC RF Test Report Report No. : FG271606C

26dB Bandwidth

Mode
BW

LTE Band 7 : 26dB BW(MHz)
20MHz
Mod. QPSK 16QAM
Middle CH 19.34 19.10

Spectrum b Spectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,542792 Ghz 13.62 dBm ndB down 19.341 MHz ML 1 2.531284 GHz 12.81 dBm ndB down 19,101 MHz
T1 1 2,52533 GHz -12.29 dém nd8 26.00 d8 T1 1 2.52537 GHz -12.85 dam nd8 26.00 da
T2 1 2,54467 GHz -12.59 dém  factor 1315 T2 1 2.544471 GHz -13.50 dém  factor 132.5
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s=amranas. FCC RF Test Report Report No. : FG271606C

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 20MHz

Mod. QPSK 16QAM
Middle CH 17.94 17.86

Spectrum b Spectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result Type | Ref | Tre | X-value | ¥-value | __Function Function Result
ML 1 2,53456 GHz 14.00 dBm ML 1 2.527567 GHz 12.27 dBm
T1 1 2,526009 GHz 9.84 dBm oce Bw 17.942057942 MHz T1 1 2.5260889 GHzZ 8.15 dBm oce Bw 17.8621378B62 MHz
T2 1 2,543951 GHz 9.04 dBm T2 1 2.543951 GHz 8.11 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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2:475 GHZ 2494 GHz 1.000 MH? 249305 GHz -50.15 dém -25.15 dB 2,565 GHz 2.570 GHz 100.000 kHz 256964 GHz 19.88 dbm -10.12 dB
2,494 GHz 2.4965 GHz 1.000 MHz 2,49591 GHz -38.46 dem -25.46 de 2,570 GHz 2.571GHz | 100,000 kHz 2 t7001 GHe 18,20 dbm 520 ds
2,496 Gz 2.499 GHz 1.000 MHz 2.49888 GHz -29.78 dém -19.79 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -33.69 dBm -23.89 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -18.03 dém -8.03 dB 5575 CH= 2 576 Gz 1,000 MHz 2 67501 GHz 48 24 dBm 5oade
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RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2476 GHz 2494 GHz 1.000 MHz 249046 GHz =33,12 dbm =8.12 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56768 GHz 6.86 dBm -23.14 db
2494 GHz 24596 GHz 1.000 MHz 2.49595 GHz -26.25 dém -13.25 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57002 GHz -22.30 dBm -12.30 dB
2496 GHz 2,499 GHz 1.000 MHz 249860 GHz -22.51 dém -12.51 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -17.72 dBm -7.72 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -22.68 dBm -12.68 dB 5 £75 GH= 3 576 GH2 1.000 Mz 2.57508 GHz 25.93 dBm 1693 dB
2.500 GHz 2.508 GHz 100,000 kHz 2.50427 GHz 5.95dem | -23.05 de .576 GHz 2.505 GHz 1.000 MHz 5 57801 GH2 33.65 dBm 565 dn
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LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

vectrum x| spectrum
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49392 GHz -35.30 dBm -10.30 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.65 dBm -10.35 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49591 GHz -30.92 dém -17.93 de 2,570 GH= 2.571 GHz | 100,000 kHz 257000 GHz 18,13 dBm ERERT
2,496 GHz 2.499 GHz 1.000 MHz 2.49615 GHz -30.34 d&m -20.34 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57436 GHz -32.47 dbm -22.47 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -17.88 dém -7.88 dB 5 £75 GH= 3 576 GH2 1.000 M2 357567 GHz 40,50 dBrm 5750 dB
2,500 GHz 2,505 GHz 100,000 kHz 2,50034 GHz 19.02 dBm -10.08 d& 5.576 GHz 2.505 GH2 1.000 MHz 2.57616 GHz -38.67 dBm -13.67 dB
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RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49387 GHz -33.17 dBm -B.17 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56538 GHz 5.89 dBm -24.11 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49597 GHz -26.69 dém -13.69 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57004 GHz -23.25 dBm -13.25 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -22.10 dém -12.10 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57152 GHz -20.30 dBm -10.30 de
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -23.87 dBm -13.87 dB 5 575 GH= 2,576 GHz 1,000 MHz 257500 GH= 31,49 dbm 1840 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50271 GHz 6.08 dBm 2z de 5.576 CHz 2.695 GHz 1,000 MH2 2.67602 GHz 35.42 dBm 10,42 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2.475 GHz £.454 GHp 1.000 MHg 2:49378 GHz -49.74 dBm -24.74 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 18.79 dBm -11.21 dB
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2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -19.48 dBm -9.48 dB 5575 CH= 2 576 Gz 1,000 MHz 3 57535 oHe 4143 dBm ~25.48 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50030 GHz 1880 dem | 11208 5576 CHz 5 585 GHz 1,000 Mz 3 e7e01 CHe T 3580 B
Y —
i - J1 "
Date: 12.AUG.2022 04:35:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3| trum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Spectrum

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Limit ¢heck PABS | SPURIRHECHBEKABS PAES

20 dBfi s $PURIOUS [LINE ABS PAES 20 AP —6PURIONS [ INE ABS, PASS

10 dBm 10 dBm

0 dem ” [l em "

-10 dem ‘ 10 dem t

a0 o . -20 dBm |

SPURIOUS_LINE_ABS_ - J \ [

ok o e \ %

-40 dBm -40 dBm

-50 dBm el -50 dBm.

-&0 dBm 60 dBm.

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow |  RangeUp | RBW | Frequency |___Powerabs | Alimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49380 GHz -36.64 dBm -11.64 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56898 GHz 5.03 dBm -24.97 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49595 GHz -30.78 dém -17.78 dB& 2.570 GHz 2.571 GHz | 100.000 kHz 2.57001 GHz -24.57 dBm -14.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,40898 GHz -23.62 d&m -13.62 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -24.66 dBm -14.66 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -24.50 dBm -14.50 dB 3.575 GHz 2.576 GHz 1,000 MHz 2.57503 GHz 33.60 dbm 20.60 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50427 GHz 4,92 dBm -25.08 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57628 GHz ~37.06 dbm ~12.06 dB
—
. —
) [ i )
Date:r 12.AUG.2022 04:3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A36 of A207




s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrum x| spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr

Limit ¢heck PAES L SPURIRIECHBEKABS_ PABS

2 e _$PURTOUS_| INE_ABS PABS 20 AP —EPURIONS LINE_ABS PASS
10 dBm i 10 dBm ‘n\

dBm IH\ 0 dem l
-10 dBm: J \ -10 dem ‘I i

a1 A =

SPURIOUS_LINE_ABS_ ! \ 20 dem J 1 |
-30 dBm j l -30 dBm
-40 dBm i m 0 dBm

I\
= =N

=70 dBm

-70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49395 GHz -51.72 dBm -26.72 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 15.93 dBm -14.07 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49580 GHz -46.93 dém -33.93 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57000 GHz -23.92 dBm -13.92 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -41.80 d&m -31.80 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -37.62 dBm -27.62 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -24.55 dBm -14.55 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57507 GHz -50.88 dBm -37.98 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 16.12 dBm -13.88 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57649 GHz -51.87 dbm -26.87 dB
—
) ' = -

AUG.2022 04:35:53

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKABS PAES
d m! SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS _LINE_ABS PAKS
10 dem 10dBm
0 dem ‘ i ‘
-10 dem 10 dem

an da
SPURIOUS_LINE_ABS_

20 dBm \‘ i
-30 dem g

J
A J e

40 dem -40 dB il
- Mw " ~ WM
50 dBm SR WP 50 dem P,
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.494 GHz 1.000 MHz 249350 GHz -39.59 dBm -14.59 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56572 GHz 2.77 dbm -27.23 db
2.494 GHz 2.496 GHz 1.000 MHz 249597 GHz -34.66 dBm -21.66 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57002 GHz -27.37 dBm -17.37 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -25.58 dBm -15.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -31.46 dbm -21.46 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -27.00 dém -17.00 dB 3.575 GHz 2.576 GHz 1,000 MHz 2.57522 GHz ~37.18 dBm —24.18 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50275 GHz 3.00 dBm -26.91 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57631 GHz 40,17 dbm 1517 dB
—
g —
) v j >
Date:r 12.AUG.2022 04:3B:27
Sporton International Inc. (Kunshan) Page Number 1 A37 of A207

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 dvgpur
Limit ¢heck PABS ,EF_—“EWMEE‘JMEK'\E@, PABS
20 4Bk . . 20 dp . - —
he _$PURTOUS_| INE_ABS PASS ll Eie _$PURIOUS_LINE ﬁ PASS
10 dBm ] 10 dBm H
dBm H 0 dem ‘J L
-10 dém + -10 dem r
on o ' k 20 dem [ 1
SPURIOUS_LINE_ABS_ ‘; 1 j h [
-30 dem ]\ r -30 dBm l‘!.
-40 dBm 3 \* ﬂ J % -Ho dBm “ de [
-50 dm — A " it T 4B MJ L -
-60 dem sl el \ | Lo
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow |  Rangeup | REW | Frequency | PowerAbs | atimit |
2.475 GHz 2.490 GHz 1.000 vz 2:48003 GHZ -51,37 dém -26.37 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 20.49 dBm -9.51 db
2.450 GHz 2.496 GHz 1.000 MHz 249197 GHz -43.26 dém -30.26 d& 2,570 GHz 2.571GHz | 200.000 kHz 2,57000 GHz -23.52 dBm -13.52 dB
2,496 Gz 2.499 GHz 1.000 MHz 2.49881 GHz -36.98 dém -26.93 d& 2,571 GHz 2,575 GHz 1,000 MHz 257111 GHz -37.01 dbm -27.01 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -24.51 dBm -14.51 dB 5575 CH= 2580 GHz 1,000 MHz 2 eTE12 oHe 421 dom 3121 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50062 GHz 21,15 dém -8.85 d& 5 580 GHz 2 595 Chs 1,000 Mz 3 28180 CHe 51 93 dbm ~26.53 b

)i J (] i

AUG.2022 04:14:38

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m
Spectrum = um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 d8m Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
dBiNe $PURTOUS [INE ABS PAES 20 dB{is —§PURIOUS [ INE_ABE PASS
10 dBm 10 dBm
0 dém Jf- ,{ qmdﬂl'ﬁ " ..\_..._\
-10 d&m ‘ l Jw dem \
o0 daem— | 20 dBm
SPURIOUS_LINE_ABS_ [
J
30 dem ,ﬁ&&m
m-mw o o —
o -40 dBm P,
n -50 dBm i
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49041 GHz -33.04 d8m -8.04 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56220 GHz 3.73 dBm -26.27 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49281 GHz -27.88 dém -14.88 d& 2.570 GHz 2.571 GHz | 200.000 kHz 2.57001 GHz -25.80 dBm -15.80 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -25.43 dBm -15.43 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57111 GHz -22.79 dBm -12.79 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49933 GHz -26.02 dBm -16.02 dB 5 575 GH= 2,580 GHz 1,000 MHz 257510 GHe 57,45 dbm 21445 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50789 GHz 3.86 dBm -26.14 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68006 GHz -33.68 dBm ~5.68 db
T - —
) [ i )
Date: 12.AUG.2022 04:1 18
Sporton International Inc. (Kunshan) Page Number 1 A38 of A207

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG



SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS ,EFjgl.?mEr.udEk'\E& PABS
20 B[ _FPURIOUS | INE_ABS PABS ﬂ 0 e —fpurTOUS JLINE ﬂ\ PABS
10 dBm 10 dém H
dBm {“\ 0 dem ‘ \
10 dem J \ -10 dBm j \
oo e B -20 dem
SPURIOUS_LINE_ABS_ ‘l \ J 1 [
-30 dem | i ‘. -30 dBm J’ \
-40 dam | ", il o dem X
| I W
250 dam o ﬂ\‘h ) } dem U Ww e
luq,\l,l\ e
-50 dem i kol
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow |  Rangeup | RBW | Froquency | _ PowerAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 vz 2:49050 GHZ ~47,32 dbm -22.32 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 19.33 dBm -10.67 dB
2.450 GHz 2.496 GHz 1.000 MHz 249553 GHz -40.82 dém -27.83 d& 2,570 GHz 2.571GHz | 200.000 kHz 2,57001 GHz -24.17 dBm -14.17 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49818 GHz -26.14 dém -16.14 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57195 GHz -33.65 dBm -23.65 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -23,58 dBm -13.58 dB 5575 CH= 2580 GHz 1000 M= 2 57763 oHe 4326 dom ~30.26 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50062 GHz 19.73 dBm -10.27 dB 5 580 GHz 2 595 Chs 1000 M 3 eB17% CHe ~50.20 dBm 2550 b
—
] J ] i

UG.2022 04:15:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES

20 dBfi s $PURIOUS [LINE ABS PAES 20 dB{is —§PURIOUS [ INE_ABE PASS

10 dBm 10 dBm

0 d&m ’ - \ Tlé% 1

-10 d&m f | 10 dBm i

o0 dam—L_ I 20 dem ‘

SPURIOUS_LINE_ABS_ J k k [

a0 dem -ty o e M

-40 dBm = -40 dBm =

- B

-50 dBm

60 dem 60 dBm

-70 dBm -70 dem

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49037 GHz -35.77 dBm -10.77 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56072 GHz 2.92 dbm -27.08 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49553 GHz -28.11 dém -15.11 d8 2.570 GHz 2.571 GHz | 200.000 kHz 2.57002 GHz -27.08 dBm -17.08 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49879 GHz -24.97 dém -14.97 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57105 GHz -24.681 dBm -14.81 d8
2.499 GHz 2.500 GHz 200.000 kHz 2.49995 GHz -27.04 dBm -17.04 dB 5 575 GH= 2,580 GHz 1,000 MHz 257521 GHe 58,10 dBm 1610 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50898 GHz 3.06 dBm -26.94 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68016 GHz 36,35 dBm C1L.35 dB
—
T —
) [ i )
Date: 12.AUG.2022 04:1B:26

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A39 of A207



SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Spectrum

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Limit ¢heck PAES L SPURIRIECHBEKABS_ PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS 0 dPME —rURTOUS LINE Aﬂh PASS
10 dBm J‘ 10 dBm ”
dBm J |1 0 dem i ‘
-10 dBm [ -10 dem f k
v [ oo
SPURIOUS_LINE_ABS_ J[ } ] } [
-30 dBm L -30 dem !! 1
-40 dBm i \. ’] [ﬂ\ A0 dBm i ‘
-50 dBm v " ! N | J L dBrm n ,-""j ML L Ladh
.80 dBm et Mg .aJ.LH_ ot r‘.‘JLJM
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHZ 2.490 GH2 1.000 MHz 248917 GHz -50.65 dBm -25.65 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 18.82 dBm -11.18 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49163 GHz -45.04 dBm -32.04 dB 2.570 GHz 2.571GHz | 200.000 kHz 2.57001 GHz -25.85 dBm -15.85 dB
2496 GHz 2.499 GHz 1.000 MHz 249895 GHz -38.21 dém -28.21 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87411 GHz -38.05 dBm -28.05 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -24.83 dém -14.83 dB 5 £75 GH= 5 580 GH2 1.000 Mz 2.57841 GHz 46,94 dBm 3394 0B
2,500 GHz 2.510 GHz 100,000 kHz 2.50061 GHz 10,12 dbm |__-10.28 de 5580 GHz 2.505 GHz 1.000 MHz 5 58128 GH2 5155 dim 26.BE B
)i ] ] i
UG.2022 04:16:04
ﬁ I o
E ctrum 5 um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP. SPURTOUS _LINE_ABS PAKS
10 dem 10 dBm
0 dem [ \ e
-10 dBm J 1 10 dem
U T { | 20 dBm
SPURIOUS_LINE_ABS_ ) 1
-30 dem ,.,a:--'““h ry 30 dBm * rm
-40 dBm e -40 dBm
-50 dBm .
)
-0 dBm 60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz || start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 2,40085 GHz =38,15 dbm -i3.15 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56766 GHz 2.05 dBm -27.95 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -31.08 dém -16.08 d 2.570 GHz 2.571 GHz | 200.000 kHz 2.57000 GHz -28.55 dBm -18.55 d8
2496 GHz 2.499 GHz 1.000 MHz 249885 GHz -26.50 dém -16.50 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -28.43 dBm -18.43 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -28.31 dém -18.31 dB 5 £75 GH= 5 580 GH2 1.000 Mz 2.57553 GHz 32,99 dbm 1699 a8
2,500 GHz 2.510 GHz 100,000 kHz 2,50882 GHz 2.4 dom |___-27.86 db 5580 GHz 2.505 GHz 1.000 MHz 5 58007 GH2 35 .94 dBm REEFYT
—
I ' - | w

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A40 of A207



SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 10MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 26,00 dém Offset 5.00 d&

Mode Auto Sweep

@1 AvgPwr 01 avgrwr
Limit ¢heck PABS ,Egjglr?imfiidﬁk“ﬁg, PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS Eifie _$§PURIOUS_LINE_ABS PASS
10 dBm ﬂ‘ 10dém ﬂ‘
dBm l['l 0 dem J 1
10 d8 -10 dBm
) i i
[ ) -20 dém 1
SPURIOUS_LINE_ABS_ J \ , 1 [
-30 dem j “ -30 dBm J L
-40 dBm ’. l\ ‘ﬂl ﬂ -h0 dBm n ﬂ ‘
-50 dBm -\k Jk J l 0 dem J r; 1
-50 dBm . — PEETS Sgpati
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48792 GHz -52.18 dBm -27.18 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.565940 GHz 15.46 dBm -14.54 dB
2.450 GHz 2.496 GHz 1.000 MHz 2,49595 GHz -50.32 dém -37.32 d8 2,570 GHz 2.571GHz | 200.000 kHz 2,57001 GHz -30.30 dBm -20.30 dB
2496 GHz 2.499 GHz 1.000 MHz 249898 GHz -41.89 dém -31.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -41.60 dBm -31.60 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -31.73 dBm -21.73 dB 5575 CH= 2 280 GHz 1,000 MHz 267534 GHz 5151 dBm s cide
2.500 GHz 2.510 GHz 100,000 kHz 2.50057 GHz 16.09 dBm -13.91 dB 5580 CHz 5 565 GHz 1,000 Mz 558121 GHe ~52°31 chm 2731 db,
—
Il ] ] i
UG.2022 04:16:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Limit Gheck PAES | SPURIRHE CHYGKARS_ PABS
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP. SPURTOUS _LINE_ABS PAKS
10 dBm 10.dBm
0 dém R o \
-10 dem J - 10 dem l
20 dar . ! 20 dBm
SPURIOUS_LINE_ABS_ J h \ [
-30 dBm fL# i 30 dBm
P"’"‘-—-m
-40 dBm ——— -40 dBm
iyt g,
5 " -50 dBm.
]
-&0 dBm 60 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 248984 GHz -40.04 dBm -15.04 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56119 GHz -0.15 dBm -30.15 db
2.490 GHz 2.496 GHz 1.000 MHz 249595 GHz -32.88 dBm -19.88 dB 2.570 GHz 2.571 GHz | 200.000 kHz 2.57004 GHz -31.19 dBm -21.19 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -26.92 dém -18.92 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -33.80 dBm -23.80 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -25.97 dBm -19.57 dB 3.575 GHz 2.580 GHz 1,000 MHz 2.57580 GHz 236.02 dbm -23.92 dB
2,500 GHz 2.510 GHz 100,000 kHz 2,50906 GHz -0.15 dBm -30.15 dB >.580 GHz 2.595 GHz 1,000 MHz 2.58057 GHz 40,69 dbm 15.69 dB
—
g —
) v j >

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A41 of A207



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 dvgpur
Limit ¢heck PABS ,;g;‘gl;?tw!nudﬁk'\ﬁi PABS
2 Ne _$PURTOUS | INE_ABS PABS V\ Cifve _$PURIOUS_LINE_ABS, ﬂ PAES
10 dBm | 10dBm [
dBm H‘ 0 dem J l
-10 dBm T ; ]" -10 dem:
\ | I |
ot o . ‘
SPURIOUS_LINE_ABS_ \ ” \ 20 dBm: \ ]
-30 dem i  [[l 0 & r
-40 dem Lm ﬂ H -4h dBm h j”
-50 dam . ' ﬂ M IILJI j\ 40 dBm U i
-0 dem ¥ L W — fﬁ..m . M
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHZ £.490 GHp 1,000 MHz 2.48777 GHz -45.61 dém -20.61 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56014 GHz 20.05 dBrm -9.95 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49476 GHz -47.87 dém -34.87 d 2,570 GHz 2.571GHz | 300.000 kHz 2,57001 GHz -22.99 dBm -12.99 dB
2,496 Gz 2.499 GHz 1.000 MHz 249896 GHz -32.31 dém -23.31d8 2,571 GHz 2,575 GHz 1,000 MHz 2,57101 GHz -36.60 dbm -26.60 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -20.82 dBm -10.82 dB 5575 CH= 2585 GHz 1,000 MHz 3 e8R43 CHe 47 34 dom 3434 0
2.500 GHz 2.515 GHz 100,000 kHz 2.50085 GHz 20,59 dém -9.41 dB 5 EBE GHz 5 555 Chs 1,000 Mz 3 eR748 CHe 5531 dbm 2751 b

)i J (] i

AUG.2022 03:54:15

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum = ] um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
d m! SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAES
10 dem 10dBm
0 dem ] 0 e \
-10 dom , l -[n dem
o oL | b0 dem | \
SPURIOUS_LINE_ABS_ | \‘ [
/30 derm Wmﬂ_‘
¥ -40 dBm
o
50 dem -50 dBm "‘"m,_‘
-60 dBm -60 dem
70 dam -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | (|l Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249005 GHz =33,65 dbm -8.65 d 2,555 GHz 2.570 GHz 100.000 kHz 2.56373 GHz 1.95 dém -28.05 db
2.480 GHz 2.496 GHz 1.000 MHz 249577 GHz -30.58 dBm -17.58 db 2.570 GHz 2.571GHz | 300.000 kHz 2.57004 GHz -29.07 dBm -19.07 dB
2496 GHz 2.499 GHz 1.000 MHz 249886 GHz -27.56 dém -17.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57138 GHz -26.34 dBm -16.34 d&
2,499 GHz 2.500 GHz 300,000 kHz 2.49996 GHz -28.48 dBm -18.48 dB 5 £75 GH= 3 58E GH2 1.000 Mz 2.57522 GHz ~20.43 B 1643 dB
2,500 GHz 2.518 GHz 100,000 kHz 2.51400 GHz lodem | -zs.avde 5585 GHz 2.505 GHz 1.000 MHz 5 SBE0R GHz Z38.51cBm EEWT
Y —
I - it i
Date: 12.AUG.2022 03:5 12

Sporton International Inc. (Kunshan) Page Number 1 A42 of A207
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
Limit ¢heck PABS ,Erjglr?iWEE‘.lidEk“Eg, 38
20 B[ _FPURIOUS | INE_ABS PABS r\ Cifve _$PURIOUS_LINE_ABS, 55
10 dBm | 10 dBm
dBm H‘ 0 dem
10 dem . Jd ll -10 dBm
. \ [ 20 dem |
SPURIOUS_LINE ABS_ I H 'H 20 dem |
-30 dem t : -30 dBm
-40 dem hﬁ\ ‘ﬂ‘\ -4h dBm h t
50 derf | ol ‘ 50 dem ' bkl A —— ;!
- \ J \ ] \ } e
-0 dBm —_— ﬁgw - 1 U
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHz 2.490 GHz 1.000 vz 2:47624 GHZ ~45,59 dam -20.59 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 19.51 dBm -10.49 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49405 GHz -38.80 dém -25.80 d& 2,570 GHz 2.571GHz | 300.000 kHz 2,57002 GHz -21.50 dBm -11.50 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49702 GHz -32.28 dém -22.28 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57284 GHz -28.31 dBm -18.31 d8
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -21.41 dBm -11.41 dB 5575 CH= 2585 GHz 1000 M= 2 57635 oHe 3642 dom e
2.500 GHz 2.515 GHz 100,000 kHz 2.50086 GHz 19,46 dBm -10.54 dB 5 EBE GHz 5 555 Chs 1000 M 5 eHe4s CHe 45 06 dBm ~15.08 0B

)i J (] i

UG.2022 03:54:48

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr

Limit ¢heck PAES _SF‘-j‘EI;?iiEJ:‘AIUEk-‘\Bﬁ_ PAES
IPile _sPURTOUS | TNE_ABS PAES 20 dB{ie _$PURIOUS_LINE_ABS, PABES
10 dBm 10 dBm
dBm ¥ 0 i v
° | I ]
-10 dBm -10 dBm

an Aa
SPURIOUS_LINE_ABS_ |

-20 dBm
L " I [

30 dBm )
x -40 dBm
AR

g‘-—a‘._

dBm

-50 dBm. —
-&0 dBm 60 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -33.83 dBm -B8.83 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.55873 GHz 1.01 dBém -28.99 dB
2.490 GHz 2.496 GHz 1.000 MHz 249589 GHz -30.36 dBm -17.36 dB 2.570 GHz 2.571 GHz | 300.000 kHz 2.57006 GHz -29.44 dBm -19.44 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -27.44 dBm -17.44 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57197 GHz -27.68 dbm -17.68 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -29.17 dBm -19.17 dB 3.575 GHz 2.585 GHz 1,000 MHz 2.57620 GHz 230.08 dBm -17.08 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.51257 GHz 0.89 dBm -29.11 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58501 GHz 39.58 dbm “14.58 dB
—
g —
) v j >

Date: 12.AUG.2022 03:5B8:18

Sporton International Inc. (Kunshan) Page Number 1 A43 of A207
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr

Limit ¢heck PAES L SPURIRIECHBEKABS_ pPABS
20 dP[ie —SPURTOUS | TNE_ABS PABS ﬂ 20 AP —kPURIOUS LINE_ABS n PASS
10 dBm H 10 dém i
dBm [\ 0 dem “ l

-10 dBm T J \ -10 dem i

v | , [ |
SPURIOUS_LINE_ABS_ ] j] } 20 dem 1

l -\

-40 dBm

<50 dam = ) ; m“ | 30 dem n
M AL i UL et

et | (Lo LT

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.48759 GHz -48.29 dBm -23.25 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56513 GHz 18.49 dBm -11.51 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -48.66 dém -35.66 db 2.570 GHz 2.571 GHz | 300.000 kHz 2.57003 GHz -24.21 dBm -14.21 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -35.83 dBm -25.83 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -37.74 dBm -27.74 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -23.80 dBm -13.80 dB 2,575 GHz 2.585 GHz 1,000 MHz 2.57661 GHz -43.87 dbm -30.97 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50082 GHz 18.66 dBm -11.34 dB 2,585 GHz 2.595 GHz 1,000 MHz 2.58544 GHz -52.49 dbm -27.43 db

) J (] i

UG.2022 03:55:22

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr

Limit ¢heck PaBS _SFQEIINWEE‘AIUEkAB§_ PAES

d m! SPURIOUS_) INE_ABS PABS 20 PmP SPURIOUS _LINE_ABS. PABS
10 dem 10 dBm
0 dem = 0 AR :

r T

-10 dBm . ‘ \ -tn dem
e | Jo dom |
SPURIOUS_LINE_ABS_ ] J R 0 dBm ll [

o i e Fonsn
Ccsnaiill 40 dem M MW

il -50 dBm [
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -37.42 dBm -12.42 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56805 GHz -0.13 dBm -30.13 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49594 GHz -32.13 dBm -19.13 dB 2.570 GHz 2.571 GHz | 300.000 kHz 2.57001 GHz -31.34 dBm -21.34 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -29.39 dém -19.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57120 GHz -31.97 dbm -21.97 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49992 GHz -29.70 dém -19.70 dB 3.575 GHz 2.585 GHz 1,000 MHz 257517 GHz 233.10 dBm -20.10 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51313 GHz 0.49 dBm -29.51 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58536 GHz ~42.00 dbm ~17.00 dB
—
- —
) v j >
Date:r 12.AUG.2022 03:5B:52
Sporton International Inc. (Kunshan) Page Number 1 A44 of A207

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 15MHz / 256 QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
Limit ¢heck PalES ,;gjglmw!midﬁk‘\ht PABS
2 Ne _$PURTOUS | INE_ABS PABS Cifve _$PURIOUS_LINE_ABS, PAES
10 dBm P' L0dem lﬂ\
dBm “ 0 dem J
10 dem . ‘J \ -10 dBm J l
\ | k \
ot o ; ‘
SPURIOUS_LINE ABS_ I ]ﬁ ;1 20 dem f i“ :
-30 dem \ -30 dBm J‘ \
-40 dem Lh ﬂ -4p dBm ‘IJ‘ i
-50 dBm _pud > l‘\ 50 dBm ﬁ i L‘Q“__
i
60 dom W A - At i Y,
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz || Start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHz £.490 GHp 1,000 MHz 248785 GHz -51.50 dBm -26.50 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56016 GHz 15.42 dBm -14.58 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49429 GHz -51.00 dém -38.00 d& 2,570 GHz 2.571GHz | 300.000 kHz 2,57001 GHz -25.01 dBm -15.01 dB
2496 GHz 2.499 GHz 1.000 MHz 249900 GHz -38.87 dém -28.87 d& 2,571 GHz 2,575 GHz 1,000 MHz 2,57100 GHz -40.79 dbm -30.79 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -26.06 dBm -16.06 dB 2575 GHz 2585 GHz 1000 M= 5 e7e0 oHe o119 e o
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 15,55 dBm -14.45 dB 5 EHE CHe 5 555 Chs 1000 M S ene17 Cha o547 dam “a7 47 B

)i J (] i

UG.2022 03:55:52

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
d m! SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dem 0 dBm
f il \
-10 dem | | -10 dBm

T I ,
an oL ‘ | -20 dem |
SPURIOUS_LINE_ABS_ ‘ j | ‘. |

-30 dBm — ’ jau dBm l,k
-40 dBm -40 dBm ’
b g
i -50 dBm —
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -39.59 dém -14.59 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55721 GHz -1.50 dBm -31.90 db
2.490 GHz 2.496 GHz 1.000 MHz 249597 GHz -33.92 dBm -20.92 dB 2.570 GHz 2.571 GHz | 300.000 kHz 2.57002 GHz -32.42 dBm -22.42 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -31.52 dém -21.52 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -35.65 dbm -25.65 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -32.61 dBm -22.61 dB 3.575 GHz 2.585 GHz 1,000 MHz 2.57616 GHz 237.28 dBm —24.28 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50889 GHz -2.11 dém -32.11 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58513 GHz ~44.53 dbm 219.53 dB
T —— —
) v >
Date:r 12.AUG.2022 03:59:24
Sporton International Inc. (Kunshan) Page Number 1 A45 of A207

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG



SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS L SPURIRIECHBEKABS_ PABS
20 B[ _FPURIOUS | INE_ABS PABS Il 20 e —FrURTOUS [INE_ABS u,\-.-dl
10 dBm | 10 dBm H
dBm /Hk 0 dem H
-10 dém 1 \ -10 dem J" \
. i 0 8m |
SPURIOUS_LINE_ABS_ | UJ 20 dBm “ |
-30 dBm \ n -30 dBm J
-40 dBm U\\ 1 H -4 dem r N
e el s el el 19— ——— S B
: - I L
50 dBm T L %} e
70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2,475 GHz 2,490 GHz 1.000 MHz 2.48321 GHz -47.82 dém -22.82 dB 550 GHz 2.570 oriz 100,000 kitz 2 5592 Gils 20,40 com .60
2.480 GHz 2.495 GHz 1.000 MHz 2.49208 GHz -47.59 dBm -34.69 d& 2.570 GHz 2.571GHz | 500.000 kHz 2.57000 GHz -19.17 dBm -9.17 d8
2496 GHz 2.499 GHz 1.000 MHz 249893 GHz -32.79 dém -22.79 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -35.02 dBm -25.02 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -20.02 dém -10.02 dB 5575 CH= 2,590 GHz 1,000 MHz > 57827 oHe 4223 dBm 2523 db
2,500 GHz 2.520 GHz 100,000 kHz 2.50111 GHz 20.35dem | ____-9.65 e 5 550 GHz 5 565 GHz 1,000 Mz 3 23017 CHe ~52.60 cbm 5760 db
T
] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dBfi s $PURIOUS [LINE ABS PAES 20 dB{is —6PURIOUS [ INE_ABS, PASS
10 dBm 10 dBm
0 dem 0 g8
' \
-10 d&m I‘ | -1j0 dem
. 40 dem |
SPURIOUS_LINE_ABS_ | {{ l |
e o e R — e
W#""’ -40 dBm = ]
-50 dBm -50 dBm N‘_
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 249017 GHz -34.98 dBm -9.98 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55244 GHz 1.07 dBm -28.93 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49573 GHz -31.31 dém -18.31 d8 2.570 GHz 2.571 GHz | 500.000 kHz 2.57002 GHz -27.76 dBm -17.76 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49819 GHz -29.18 dém -19.18 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57159 GHz -26.83 dBm -16.83 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49997 GHz -28.25 dBm -18.25 dB 5 575 GH= 2,500 GHz 1,000 MHz 257513 GHe 55,90 dBm 15.90 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51403 GHz 0.65 dBm __zs.as e 5.500 GHz 2.695 GHz 1,000 MH2 2.69011 GHz 42,41 dBm C17.41dB
v —
) [ i )
Date: 12.AUG.2022 03:45:33

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A46 of A207



SPORTON LAB.

FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
Limit ¢heck PABS ,;gjgh?ﬁf[‘.ﬁdﬁk"ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS “ Cifve _$PURIOUS_LINE_ABS, PAEYl
10 dBm 10 dBm ﬁ
dBm J‘ 0 dem Ii
10 dem j \L -10 dBm ﬂ! ,\
- 2060 |
SPURIOUS_LINE ABS_ | F 20 dBm \l] I
-30 dem | i -30 dBm
-40 dem { lk,’;‘ n Jnl -4 dBm f IM[ i |
50 dom e e " LM null§ dBm Jl o~ T o "
(A | | j
w50 dem e T at || P PR
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |
2.475 GHz 2.490 GHz 1.000 vz 2:48606 GHZ ~43,35 dam -18.36 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 19.42 dBm -10.58 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49586 GHz -28.23 dém -15.23 d& 2,570 GHz 2.571GHz | 500.000 kHz 2,57000 GHz -20.18 dBm -10.18 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49637 GHz -30.77 dém -20.77 d 2.571 GHz 2.575 GHz 1,000 MHz 2.57415 GHz -27.67 dBm -17.67 dB
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -19.98 dBm -5.98 dB 5575 CH= 2590 GHz 1000 M= 257013 oHe ~25.83 dom s de
2.500 GHz 2.520 GHz 100,000 kHz 2.50107 GHz 19.38 dBm -10.62 dB 5 550 GHz 5 555 Chs 1000 M 3 23454 CHe 5245 dbm ~37 45 B
—
] J ] i
20z, 03:42:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dBfi s $PURIOUS [LINE ABS PAES 20 dB{is —6PURIOUS [ INE_ABS, PASS
10 dBm 10 dBm
0 dem T T 0 gy Mw\
-10 d&m [r Wl -1p dem I
. 40 dem |
SPURIOUS_LINE_ABS_ ] ( \ L l
M j” dem
. I
u 40 dBm - e
50 dBm 50 dBm Mo
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 249025 GHz -33.67 dBm -8.67 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55310 GHz -0.28 dBm -30.28 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49580 GHz -30.60 dém -17.60 d& 2.570 GHz 2.571 GHz | 500.000 kHz 2.57018 GHz -29.09 dBm -19.09 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49857 GHz -28.02 dém -18.02 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57184 GHz -28.35 dBm -18.35 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -28.98 dBm -18.98 dB 5 575 GH= 2,500 GHz 1,000 MHz 257532 GHz 231.07 dbm S18.07 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50544 GHz -0.21 dém _oaide 5.500 GHz 2.695 GHz 1,000 MH2 2.69006 GHz 42.50 dBm ~17.00 dB
v —
) [ i )
Date: 12.AUG.2022 03:46:09

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number 1 A47 of A207



s=amranas. FCC RF Test Report Report No. : FG271606C

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PAES L SPURIRIECHBEKABS_ PABS

2 e _$PURTOUS_| INE_ABS PABS 20 AP —kPURIOUS LINE_ABS u,\-.--(\
10 dBm ﬂ 10 dBm H

dBm ’Hl 0 dem H
-10 dBm

A o Il |

/ A |
-40 dem } n :an dz: i
-50 dem . \"\ ﬂ I 40 dem f N - _
50 dBm L\“'\L i JL J\ aﬂlh i, ALN“'WU

o Aa
SPURIOUS_LINE_ABS_

-30 dBm

A A OB

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Atimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.48288 GHz -49.70 dBm -24.70 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56893 GHz 19.28 dBm -10.72 db
2.490 GHz 2.496 GHz 1.000 MHz 249091 GHz -36.55 dém ~23.55 dB 2.570 GHz 2.571 GHz | 500.000 kHz 2.57001 GHz -19.41 dBm -9.41 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49885 GHz -35.47 d&m -25.47 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -34.74 dBm -24.74 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -20.51 dBm -10.51 dB 2,575 GHz 2.590 GHz 1,000 MHz 2.57570 GHz -44.51 dbm -31.51 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 18.64 dBm -11.36 dB 2,550 GHz 2.595 GHz 1,000 MHz 2.59452 GHz -52.44 dbm -27.44 db

)i J (] i

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr

Limit ¢heck PAES _SF‘-j‘EI;?iiEJ:‘AIUEk-‘\Bﬁ_ PAES
IPile _sPURTOUS | TNE_ABS PAES 20 dB{ie _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dBm
0 dém 0 dem; o
-10 dBm r -} -10 dBm w}

an da
SPURIOUS_LINE_ABS_

‘ ‘ 0 dBm l |
| LI o cer \ |
. et i | )fu . T

Bm -50 dBm [,
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49044 GHz -36.80 dBm -11.80d8 2,550 GHz 2.570 GHz 100.000 kHz 2.55707 GHz -1.52 dBm -31.52 db
2.490 GHz 2.496 GHz 1.000 MHz 249594 GHz -32.35 dBm -19.35 d8 2.570 GHz 2.571 GHz | 500.000 kHz 2.57002 GHz -30.72 dBm -20.72 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49796 GHz -30.92 dBm -20.92 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -31.39 dBm -21.39 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49993 GHz -29.88 dBm -19.88 dB 3.575 GHz 2.590 GHz 1,000 MHz 2.57516 GHz -35.19 dBm 22,10 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51818 GHz -0.88 dém -30.88 dB 2.550 GHz 2.595 GHz 1,000 MHz 2.59001 GHz “44.82 dbm “19.82 dB
—
- —
) v j >
Date:r 12.AUG.2022 03:46:40
Sporton International Inc. (Kunshan) Page Number : A48 of A207

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG



SPORTON LAB.

FCC RF Test Report

Report No. : FG271606C

LTE Band 7 / 20MHz /256 QAM
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Conducted Spurious Emission

LTE Band 7 / 5MHz
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Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u%;" Spectrum ué]
Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
heck PAES Limit fheck
SPLRIOUS | INE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
-20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
-40 dBm
A ~ fo e e ¥ S e R " st A e Pt ~
I M—,—v =
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | |[(Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.19040 MHz -52,55 dBm -27.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -52.23 dBm -27.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.26 dBm -27.26 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14866 GHz -52.40 dBm -27.40 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.30720 GHz -49,41 dBm -24,41 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31600 GHz -49,42 dBm -24.42 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85356 GHz -46.48 dBm -21.48 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.85856 GHz -46.67 dBm -21.67 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73689 GHz -44.37 dBm -19.37 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.73639 GHz -44,24 dBm -19.24 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91713 GHz -45.70 dBm -20.70 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.922313 GHz -45.32 dBm -20.82 dB
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30.000 MHz 1.000 GHz 1.000 MHz 048.85807 MHz -52.34 dBm -27.34 dB
1.000 GHz 2.490 GHz 1,000 MHz 1.95055 GHz -52.54 dBm -27.54 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.31262 GHz -49.56 dBm -24.56 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -46.68 dém -21.66 dB
10,000 GHz 18.000 GHz 1,000 MHz 15,73589 GHz -44,50 dBm -19.50 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.94663 GHz -45.54 dBm -20.54 dB
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LTE Band 7 / 10MHz

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID

1 2AFZZ129SG
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 884.87006 MHz -52.32 dBm -27.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 868.26337 MHz -52.38 dBm -27.38 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.36 dBm -27.36 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.12979 GHz -52.55 dBm -27.55 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.34746 GHz -49,46 dBm -24,46 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.59376 GHz -43,54 dBm -24.54 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86406 GHz -46.83 dbm -21.83 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.88156 GHz -46.76 dBm -21.76 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73439 GHz -44.34 dBm -19.34 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72189 GHz -44.,29 dBm -19.28 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92363 GHz -45.71 dBm -20.71 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90413 GHz -45.61 dBm -20.61 dB
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30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -52.40 dBm -27.40 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.14717 GHz -52.52 dBm -27.52 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.30584 GHz -49.34 dBm -24.34 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87806 GHz -46.79 dBm -21.79 d&
10,000 GHz 18.000 GHz 1,000 MHz 15,72089 GHz -44,56 dBm -19.56 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91513 GHz -45.44 dBm -20.44 dB
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LTE Band 7 / 15MHz

TEL : +86-512-57900158
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Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u%;" Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz -52,06 dBm -27.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.04098 MHz -52.39 dBm -27.39 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -47.32 dBm -22.32 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14220 GHz -52.57 dBm -27.57 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.30681 GHz -49,53 dBm -24,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.17857 GHz -49,52 dBm -24,52 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.71758 GHz -46.90 dBm -21.90 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.88356 GHz -46.64 dBm -21.64 db
10.000 GHz 18.000 GHz 1.000 MHz 15.74189 GHz -44.00 dBm -19.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.70489 GHz -44,54 dBm -19.54 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91363 GHz -45.53 dBm -20.52 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91863 GHz -45.31 dBm -20.81 dB
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30.000 MHz 1.000 GHz 1.000 MHz 848.51324 MHz -52.19 dBm -27.19 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.14419 GHz -52.57 dBm -27.57 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.15099 GHz -49,55 dBm -24.55 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88906 GHz -46.80 dBm -21.80 de
10,000 GHz 18.000 GHz 1,000 MHz 15,72089 GHz -44.,43 dém -19.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91713 GHz -45.71 dBm -20.71 dB
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LTE Band 7 / 20MHz

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -52,04 dBm -27.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11084 MHz -52.36 dBm -27.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -48.11 dBm -23.11 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.15759 GHz -52.51 dBm -27.51 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.33246 GHz -49,32 dBm -24,32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.13245 GHz -43.,46 dBm -24.46 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87006 GHz -46.79 dBm -21.75 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.88056 GHz -47.00 dBm -22.00 db
10.000 GHz 18.000 GHz 1.000 MHz 15.72039 GHz -44.67 dBm -19.67 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72189 GHz -44.71 dBm -19.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91663 GHz -45.60 dBm -20.60 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91263 GHz -45.69 dBm -20.69 dB
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30.000 MHz 1.000 GHz 1.000 MHz 020.74213 MHz -52.23 dBm -27.23 dB
1.000 GHz 2.490 GHz 1,000 MHz 2.11440 GHz -52.34 dBm -27.34 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.28697 GHz -49.64 dBm -24.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87956 GHz -46.74 dBm -21.74 dB
10,000 GHz 18.000 GHz 1,000 MHz 15,71939 GHz -44,29 dBm -19.29 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.02812 GHz -45.62 dBm -20.62 dB
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0011
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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